2
i

Model 120

Compact Tractor

Parts Catalog A978




()

PRICE $1.00

CASE MODEL 120
COMPACT TRACTOR
Parts Catalog No. A978

RINT,

o @ ED
Leitch 2500 1-73 %,

B At



P

-

CASE 120 GARDEN TRACTOR

TRACTOR MODEL AND
SERIAL NUMBER

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER
e b

TRACTOR MODEL@\{@&;NANONS

ENGINE MODEL DESIGNATIONS

&/
120 “0 OR

K241 A Engine

A4

Serial Numbers

g, notice the reference to serial

ponents noted here and listed 1n
ferring to correct seriali num-
t: n will be assured




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

Indented Descrip

Indented parts in the descriptive list areapart of th
The quantity shown in the '""Number Required' col
chine except where parts are'indentedin descripti

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserte their respective
Parts Books as received. Failure
to do so will le nfusion and defeat the
purpose of t

ing assembly or sub-assembly.
the number of parts used on a ma-
In this case the quantity shown is the

number required for the preceding assembly or, sembly.
<&

REF. PART NO. PTION REQ'D

A 55159 CYLINDER K; AT SLEETING . « v « o v o o o o0 0 6 o o o sio s 1
28 A 56208 SOCKET rear cylinder . . . .. .. ... ......... 1
29 A 55956 PL usting, socketassy . ............c.... 1
30 A 55957 OCKEt DAL, . i sesmenthmencs s o o ans s w w8 @ 2
31 A 56210 G=-8ocket . . . . uii e b e e e e e e e e e 1
32 A 56209 -socket SPring . ... ...ttt 1
33 G 45175 PASSY -S0cket aSSY . . ¢ ¢« ¢ et et v v et e s e o 1

16- 836 OLT - 1/2" x2-1/4" N.F.heX. . . . v vt v vt v e e e 1
34 132- 104 @PIN —nCOLEr,=3/16™ X '« i i nw & m o w6 e W s s 1
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4"x5/8"N.C.,,hex. . .. ... ............. 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . . it ittt it ieeennn 4

Terms "Right Hand” and "Left Hand”

"Right Hand'" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

Page

AIrtCleaner Bi i iiic s an o s ee w g0 ien ohe .5
BALELY oo o Fe a7s s 0ln 0.0 e shelods-nisie o u . +21
Belt, Starter-Generator ....... oot @ etk 13
Breather, Crankcase ... .....ccoeeeeeee 7
CamSRATE o s o« o o 56 o 6 50 % B e G Tas e oraie e 7
Carburetor. ..... e s 0l SRR o R eel A5 1
Connecting Rod « « « c c c e cvcococonnoans 9
Crankshaft . ..... o s % alie 3 NSaEN e o T i w 1h 018 9
Cylinder BIOCK « « + e ¢ v v o v coecennnnnnn 11
Cylinder Head.« - - « ¢« e ettt e vt e v ennnnn 11
Electrical System <« ¢« o ... FR 21
Engine Block & Attaching

PATES o o 6.6 6 sleves w o 0.6 % & 6.9 ® L el e s o1l
Exchanger, Heat . .« c e v v v v vvvnevenn. 35
Exhaust System . ...... R I 5

BASIC TRACT

Axle, Fronte « ¢ ¢ « ¢« « 0.6 i @ a8 @ w e e .. 27 @
Rear..... P S S s T e s e
Baffles & ShroudsS « « « « e« e o e 6o 06 0 &

Belt, Drive« « - « « « « . e Shsiss s 5e s x
BrakesS: « « e o e c o o s 0 s o s 000 oo AV
Clutch o e e 35

Page
Filter, Breather . .............. R |
Flywheel . . . c . .t et cceteceneocnocns 11
Fuel Strainer . . . .« ..o e eeeoeoeeocoons 17
Fuel System . . . .. ... S Aisie & & oo s wilE e s 15
Gasket Kits « . ... ... & wieie @ e e oo o 11
GOVErNor + e % s o a'sis & s s ® Ao oaC 13
MUSFIEr o ¢ ¢ ¢ e oo e o s acosoesseoe s o wal D
Qil Pan ¢ ¢ ¢ ¢ ¢ ¢ e 0o o @ T P O S St 1
Pistone - « ¢ « - e e e s o o c e e e e e ue o o)
PTO, Front « - -+« c v sl tihene % & e e e e 29
Pulley, Clutch =« ««c e eeeeeennn o w00 09
Spark Plug:««coceeececccecncs o o o o WeRLY)
Starter-Generator« « « « « « « o o s e o0 0000 o 23
Tank, Fuel. - . PR s v e eie ditm © & s 15
Throttle Linkagee ™ « « « « ol @ s m ot e e o el
Valves..@ ...... A o L 5 e o o loaiid
<o
CTION
Headlights « « .« .. .. e T .19
Hitch: e cccocceocecesccecocce oo ele o 43
EE OO o0 0 o 6 o s ® 6o o o0 5 ® & G e s s ets .41
Implement Lift Lever.. ... o wHisH e e o sl
Instruments sec o o o005 5 505 5.5 50 o o000 19=21
Seat, Operator's « . ... ....... ¢ saleTalss 39
Steering Wheel & Gear - « « c e e e e e e e v e .2b
To0l BOX « « s shats st @ o sais o 0 » i » «s+39
Transmission . . ........ v swe e e 931=33
Wheels, Front & Rear. ..... R A |






Pl

REF. PART NO.

= O -gJO0 v ¥ WDN

> w DN

KOA235100
129- 409
KOA 536
NSS
A 70090
NSS
177- 131
192- 18
195- 512
KO 275341

C 12071
C 10372
92- 5
61- 510

Printed in U,S.A,

CASE 120 GARDEN TRACTOR

AIR CLEANER

DESCRIPTION REQ'D

AIR CLEANER ASSY ................... D ) 1
NUT = ng, 3/811 N.C. ............. @ o o s 8 s s s 8 0 s s 0 o 1
WASHER - copper ............ ® ¢ o 8 o o o 0 0 s 0 o s s 8 s o 1
COVER - air cleaner .......................... ° o 1
ELEMENT - air cleaner @ 8 o s o o o s 8 & 8 s s 8 s s 0 s s s s s 0 s o 1
BASE = air cleaner ........................ e o o o o 1
SCREW - fill. hd. 10-32 x 1/2" ........... P et 3
LOCKWASHER - 3/16” ...................... ® o o s o o » 3
WASHER - plain, 3/16” SAE .......................... 3
GASKET = air hOI’n ----------------------------- . . 1

EXHAUST SYSTEM

MUFFLER -exhaust « « ¢ ¢ ¢ e e e 0o 0t 0 v 000 o o6 o c o000 s e 1
GASKET -exhaustpad . . « ¢« ¢ e ettt e et eeecncccconocess 1
LOCKWASHER = 5/16" ¢ ¢ v oottt eeeseneaennnnnn ce..2

SCREW - 5/16-18 x 5/8" socket hd. . @ 2

December 1972






rl

CASE 120 GARDEN TRACTOR

CRANKCASE BREATHER

REF. PART NO.

= O 00 -0 U1 WK+

- O

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28
29

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

DESCRIPTION REQ'D

104 NUT - 1/4" N.C.heX + ¢« ot o o o ot o vt oo oo oo oeseceseess 1

4 LOCKWASHER.« 1/4" SAB & ¢+ » 5 s slls o w5 sesssbssninsasa 1
275220 STUD - VALVE COVEI* + + « = o o o « o s o 6 s s s o s s s s 0 s o oo soosaose 1
275143 COVER = ValVe + ¢ c ot o ¢ o v o o o o o o o o o s s oo o osoeesoeassse 1
231032 SEAL ~breather =+ « c e c e oo cose®ocscssocsossosoncssss 1
235048 GASKET - VAlVe COVEr =« c ¢ o o e o oo 6 scoceecosccsoscsssse 2
235118 FILTER -breather - « « « « « ¢ ¢ ¢ e s 6 o e 0 e o o oo osessososcsoese 1
235117 BAFFLE -breather : - cccc o cocoeeecsococsoccccscssae ]
235047 REED -Dbreather « «+ « e« c o c o oo eeoeocosccscsccossscsae 1
235631 PIATE -Dbreather - ¢« ¢« c c oo o oo ooeeeooecooccsonscs o = s ]

275144 GASKET - valve COVEr' oo s soocsoceocososcosoesosscsscsss]

120 CAMSHAFT AND VALVES

KO 235826 VALVE - €XhausSt « « ¢ = ¢+ o 0 0 ot ot o o s o v oo oo eoanssccoss
KO 235008 VALVE - intake « - =« = =« c oo o0 o vnn
KO 230170-S INSERT - exhaust valve seat ... ..
KO 235007-S GUIDE - valve « « « ¢« oo o oo e
KO 235011 SEAT - valve spring « - « « = -« -
KO 235010 SPRING - valve « ¢« «« o2 o @
KO 230011 RETAINER - valve springacd\ -
KO 240013 LOCK - valve retainer - \ <o
KOA235327 LIFTER ASSY =« ¢ e v o o {3\ ¢ 00 0o
NSS SCREW - tappet adf@sftng)« - « « + e v e v v e v e ienn e
NSS LIFTER - valve % ...........................
KOA235646 CAMSHAFT ASS¥=c N\ 7 - « - o /b S ohme o oo ¥
KO 275066 SPACER - ca OB o vl s aPB s 0.6 6.6 o5 o6 @ 8 sl s & v
KO 275067 SPACER - ca 010" ¢ o e e et
KO 235053 PIN - cam@BafadN)e « ¢ e e o e e ot o e vttt oottt oo eeeeccens
KO cesseecesscosssscsccssssscssscsl

KO

232770 SPR
230265-S INSSQ

Printed in U,S.A.

evalve 8eal s «as s 6 56 ses b see sam e mae e iels L

December 1972






CASE 120 GARDEN TRACTOR

CRANKCASE BREATHER

REF. PART NO.

= O 0000 O WK —

- O

14
15
16
17
18
19
20
21
22
23
24
25
26
26
21
28
29

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

DESCRIPTION
104 NUT - 1/4"N. C. heX + ¢+ s s oo vececceecens
4 LOCKWASHER - 1/4" SAE « + + + « e e v v vt v v v v

275220 STUD - valve cover

275143 COVER - valve

231032 SEAL -breather -« -« «cc e oo o eeococeoss

235048 GASKET - valve cover
235118 FILTER - breather
235117 BAFFLE - breather
235047 REED - breather

235631 PLATE - breather
275144 GASKET - valve cover

120 CAMSHAFT AND VALVES

235826 VALVE - exhaust

235008 VALVE - intake « - = « « c et e e o0 e e v
230170-S INSERT - exhaust valve seat .. .- g

235007-S GUIDE - valve

235011 SEAT - valve spring « « « -« - - -
235010 SPRING - valve « e« oo .
230011 RETAINER - valve spring

240013 LOCK - valve retainer - %0

KOA235327 LIFTER ASSY

NSS SCREW - tappet a
KOA235646 CAMSHAFT ASS
KO 275066 SPACER - ca
KO 275067 SPACER - cal
KO 235053 PIN -
KO
KO

232770 SPR
230265-S ms@Qg

Printed in U,S.A.

-------------

NSS LIFTER - valve@ ......

.....................

.....................

----------------------

December 1972



O




CASE 120 GARDEN TRACTOR

120 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSY, (Std., size)* == csserssvisansccns 1
2 KO 235287 RING SET - piston (for oversize see item 16) =« =+« -« 1
3 NSS RING - tOp COmpression® « =« =« =t s e e eennnnnn 1
4 NSS RING - 2nd compression (incl. expander): * ==+« - 1
5 NSs RING - oil (incl. expander) = = = = == === sooso- 1
6 KOA235611 PISTON ASSY (for oversize see item 15) * =« === s s oo v v oo 1
7 KO 235004 RETAINER - pistonpin = *c e eecccen 2
8 KO 235572 PIN - piston® * * s cc s v cevenes o B & et e @ B SPete wle @ 1
9 NSS PISTON:® * *** " e s e ecececcescescesonscsoes 1
10 KOA235139 CONNECTING ROD ASSY (for undersize see item 18) = - - 1
11 KO 235003 WASHER - special * -+ e e oo o SRR 2
12 KOX 22-35 LOCKWASHER * * ** "+ * s otoesoecancnenneenas
13 KO 235526 SCREW - cap, connecting rod * « = *** = sererees o
14 NSS ROD - connecting * = -+ * " ccecereccccoccccnn.
15 KOA235569 PISTON ASSY - .010'" oversize® = =« ***"*

15 KOA235571 PISTON ASSY - .020'" oversize® * =« ** " oo

15 KOA235616 PISTON ASSY - .030" oversize® * """ **

16 KO 235288 RING SET - piston .010'" oversize* * * * *

16 KO 235289 RING SET - piston .020' oversize* * * *
16 KO 235290 RING SET - piston .030" oversize * * *—
17 KO 235573 PIN - piston, .005'" oversize * - ** ('g : 2
18 KOA235139-10 CONNECTING ROD ASSY. - .0%

19 KOX 379-6 OIL SEAL - crankshaft rear < -

20 40035 BEARING - crankshaft ball *(7N\Xy¥ " e s cseee e,
21 W 5063-S KEY - 1/4" square x 3/4" plg)es e

22 KOA235711 CRANKSHAFT * + + + = =« % ..... et ec e e e s e s e e s 1
23 KOX 366-1 KEY - flat 1/4" x 3/1 -374" (flywheel) * = ¢+ o e e v oo v oo 1
24 KOX 271-30 OIL SEAL - crankshaft/ziont « -« =« ¢« -« 2T0e s o Mo a s vie wy 1
25 KOX 25-71 WASHER - 3/4n. Nk o 6 0660606060000 @ o6 0606066060600 000o0 1
26 KOX 119-16 NUT - spec'gll /4n NF::coceeeees 66 6 o 66 a6 e @ 1

N
O
&
&
P

Printed in U,S.A. December 1972



10




REF. PART NO. DESCRIPTION
1 KO 271077 BOLT - cyl. hd. (length 2-1/4") === ° " sjeiie o ok pRiaTen e ler e
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") ** === === " R £ 22
3 KO 270889 WASHER - cyl. hd. bol.t e ® o 8 0 0 0 0 0 » @ ® 6 o o 5 0 6 0 o o s s 0 8 8 s e
4 Ko 235656 HEAD - cylinder oooooooo ® @ o o o 0 s 0 o e 0 s e ® ® o o s 0 s s e 0 e
5 K0235810 GASKET_head ...... ® ® 8 o o 8 o o 0 s s 0 0 s e 0 ® o o s o o 8 0 s o 0 o
6 KOA235747 DIPSTICK ASSY. o e 86 o 8 o s & o & ® 0 8 8 0 0 0 8 o ® ® ® o o 0 8 s s 8 0 s e .
7 KOA236303 BLOCK ASSY - cyl., short (incl. crankshaft, rod assy
governor, camshaft, valves, bearings and plate) * -~ ** " " °1

8 KOA235737 BLOCK ASSY - cyl., stripped (Std. bore) = * * ="
9 KO 230170-S INSERT - exhaust valve = = * = ** oiieile & mieie o wieie s o vige
10 Ko 235007_8 GUIDE - valve ----- ® o o o s o o s 6 0 o @ ® ® o o o s o 8 8 s 8 o o
11 KO 235125-S SHAFT - stub, governor * * * * === " R |
12 KOX 293-4 BEARING - needle, governor shaft: « - * S5 (81 al aiis im w a0
13 41_ 18 PLUG = expansion @ ® 8 ° 8 * 8 5 8 8 ° 8 s s 8 " 8 e G e e s e s s e e s e s e .
14 113- 206 BOLT - 3/8" x 7/8'" N.C. hex plated = - ** ** $L8 o miieie o glinie o o
15 192- 21 LOCKWASHER - 3/8'""SAE plated * = * == s
16 KO 235025 GASKET - camshaft cover """ "1 <
17 KO 235026 COVER - camshaft gear * * """ O\ ¥
18 192- 19 LOCKWASHER - 1/4'" plated * **° " * = 3
19  113- 6 BOLT - 1/4" x 1/2" UNC, plated - ;
20 KO 235353 GASKET - oilpan * """ """
23 KO 235950 BASE - oilpan * " *"*
24 192- 21 LOCKWASHER - 3/8'" plated = .
25 115- 204 BOLT - 3/8" x 1" N.C. hex .
26 221- 2 PLUG - pipe, 1/4" sq. hd(C> >
27 KOX 379-6 OIL SEAL - crankshaftdxe .
28 40035 BEARING - cranksh .
29 KO 235757 GASKET - shim, plate, .010" .
30 205- 27 PLUG - button, t ole
31 KO 235062 PLATE - bsa X L .
32 192_ 21 LOCKW NS AN 3 8 plated ....................... . .
33 113- 207 BOLT - 3X8 \ ' N.C. plated .............. e e o s 0 00 0 s e
34 KOX 271_30 ankshaft front * = *** " c* e e s o 0 .
35 Ko 235818 FL ....................... © © o 5 o 0 8 0 s 0 0 s
36 195_ 545 w = SpeCial, plated .......... o e o o 0 s 0 0 0 0 0 0 s s s e -1
37 KOX 119_16 ( D pecial Marsden® * = ***** - 6 86 6 08 e s s ele & @
38 KO 235954 - frt‘ drive stub ** .- e o 6 06060 00 00 0000
39 192~ 21 LOCKWASHER - 3/8" SAE plated I D
40 118= 2 OLT - 3/8n X 1_1/4n N.C.hex * ="+ -" e v oo o s o eie o sie v @
41 W 506@ EY - 1/411 sq. X 3/4n ..............................

ENGINE GASKET AND SEAL KIT
45 KO 235417 KIT - engine gasket andseal . .......... 52 K0 omd 2T s o sl e e
46 KOX271-30 SEAL - crankshaft front 0il. . « « ¢ ¢ ¢« e c e e e e e eeeocaecan
47 KOX 379-6 SEAL - crankshaft rearoil . « « « « . . . .. R A I
48 B 59393 GASKET - fuel strainer bowl. . . ... st & ATeT e e s wisle
49 KO 220174 GASKET - breaker COVEr . « « « o v v o oo s o e W e s s e
50 KO 231032 SEAL - breather . . . .. ... e ol BB . T T e
51 KO 235048 GASKET ~ VAlVE COVETL « v e v v o ¢ o o o s s s o o oo onnsenoons
52 KO 235025 GASKET - camshaft gear cover . ... .. g p g
53 KO 235353 GASKET - 01l Pan e e c oot ocosnoooecsoscnssnseswos
54 KO 235757 GASKET - shim, bearing plate .010". . . .. o iaid & s B emimine
55 KO 235810 GASKET -cyl.head ........c..cc00 P P
56 A 72108 GASKET - fuel pump flange . .. ..« oo oo ecennnn
57 A 72100 GASKET - carburetor flange . . « « « « v ¢ e v v v v v o v v v v oo v
58 KO 275341 GASKET - carburetor air horn . « « « c o v v v oo v v v oo oo

Printed in U. S. A.

CASE 120 GARDEN TRACTOR

120 ENGINE BLOCK AND ATTACHING PARTS

December 1972

1



12




BAFFLES,

Printed in U. S, A.

EF. PART NO.

C 10492
192- 19
113- 6
KO 235955
KO 235368
KO 235207
KO 235052
195- 515
192- 19
175- 436
KO 235951
113- 2
192- 19
KO 235054
C 10311
A 170205

CASE 120 GARDEN TRACTOR 13

SHROUDS AND CLUTCH PULLEY

DESCRIPTION REQ'D
DEFLECTOR - engine air - « « + s s s st o oo cc oo nocneenne. 1
LOCKWASHER - 1/4"’ plated .......... P Fe oo e o bl 2
BOLT - 1/4" x 1/2" N.C. hex plated -« =+« .- I I 2
BAFFLE - cyl. head -« -« « =« v e o v o0 v v e & 0 i e 9 T |
BAFFLE - carburetor side air « « « « « « + « e o6 s s se e se e e e 1
PULLEY - starter « « ¢« ¢ e o e e o 0 o v 00 v oo 0o o oiie 1w @ e @8 S |
SCREEN - blower air intake« « « « « « « ¢« ¢ ¢ o ¢ & » o s 0w R 1
WASHER - 1/4" plated « «« ¢ ¢ v e v e A I I 4
LOCKWASHER - 1/4" plated « « cc oo v e eeneeeenceeeenenn 4
SCREW - 1/4" x 5/8" N.C. truss hd. Phillips, plated -« -+« .« .. 4
HOUSING - DIOWEL =+ ¢ = =+ o o s o o s s o s s s s s oo oo eosooeoesss 1
BOLT - 1/4' x 3/4" N.C., hex hd. plated - -« ... e .- -4
LOCKWASHER - 1/4" plated -+« ¢+ e e e e i% s e o4
BAFFLE - cylinder =« -+« oo cececeosencccncceeo. 1
CLUTCH -pulley « « « e s oot et v oseocsonccecenccccenns 1
BELT - drive, starter, generator - « -« « « ¢« oo R |

<>
CHOKE,THROTTLE AN@XVERNOR

187- 1008
KO 235603
KO 235680
C 10427
193- 70
177- 131
KO 235900
KO 235494
15- 420
195- 515
25- 104
KO 235495
192- 19
KOX 25-67

KO 27569
KO 23105

KO 235086
KO 235085
KO 235084
129- 37
192- 18
A 10326
KO 235277
KO 235278
KO 235476
KOA235256
KOX 293-4
KOA235743

KO 235125-S

KOX 25-55
KO 231355

SCREW - #6 x 1/2" Philli %hd ..... R R i = 2l
CLAMP - choke controEs\ + « « ¢ ¢ + e e o o s« wlielislie llelts e agiaiin s .2
81g7 ) I o o awiele Jo . EE R, |

..... e SEl o GG oo oD o

xt. shakeproof plated. « « « « « ¢ ¢ ¢ ¢ o o 1

d. fill. hd. plated . ... o o wis e s 2

..... . e e e aiin e s 8 6e s aysbede u evaie @il

i b & sele W grerEe . o 5 slsis o w sy speaSpie o s e 1

1-1/4"N.C.hex .......... o o7hi s 0% T 2

...... ¥ o e I SRR

7 L ey N ) AP 1

N¢Y - governor .. ... ... - TR A, . SR : SR |
ASHER - 1/4"plated ... ccaoeceooccocseecdonss 1

HER - thrust . . . c c c e e c e e v eeoenns o2 'viieis s s i |
ASHER - WaVYy. . c c c o c o e o cooecscoos e ol lre s el NS N SR 1
CLAMP - swivel, wire .........ccc00coecenn A R S |
LEVER -8peedcontrol . . . ... ........ e T 1
SPACER - speed control bracket ...... ¢ 5 e e 8 o leiie e < g |
BRACKET - high speed stop. . ......... B o= P, |
NUT -#10-32,hex . ......c.00.. Shie s G P P
LOCKWASHER - 3/16" plated .......... sl ® o wiiew @ s ieMime o vk
JOINT -ball .....cce0ccccosooscscss e o |
ROD - throttle . . . ...... isin o o ol 6 & w e e xR r N |
RING - retaining, throttlerod. . . o o v e e coeveeoeeecseoos.l
BUSHING - governor cross shaft. ........... SR 1
SHAFT ASSY - governor Cross . . . . . « . 6 sie v o811 % m B ane W s 1
BEARING - needle governor shaft. . .................... 1
GEAR ASSY - GOVEINIOT « « « o o o e o s o oo v s s s o onnconnsesan 1
SHAFT - governor Stub « « v o ¢ v o v v ot v oo et o e ce it 1
WASHER - governor stoppin . . . ... oo vveeceee .. 1
PIN - gOVErNOr StOP « ¢ ¢ v e e e v v oo v o oo e oo s e o e 1

December 1972



14




CASE 120 GARDEN TRACTOR

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 10479 TANK - fuel * * * = = * ¢ = = = s o o s s s o s s o o s s 00 o s s 0ot sesas 1
2 C 11529 CAP -fueltank * = = = ¢ * =+ o ¢ e o e st s oo o e oo oo oo oossa0s 1
3 A 70100 STRAP - fuel tank mounting® = © = ¢ s @ sie s sis0 s oo s same i 2
4 173- 215 SCREW - 1/4"x 1-1/4"rd. hd, *+ =« e eeroccceccnn 2
5 25= 224 NUT - 1/4” SQUATE:*® * * = * = * s s s s ot sttt 2
6* G 10657 ELBOW - fuel line » = * * = = = =+ + = o s s o o o o oo s o o o v o ossenes 1
7 C 11359 HOSE - fuel line, 18-1/4' ............................ 1
8 C 10678 ELBOW = fUBL IINE o c « o s = el 010w sia 0 w oo o o 006 & 866 5 8.6 % 9 1
9 214- 103 CLAMP - hose, 1/2" -« ¢ v v e ettt neonnnenns 2
10 A 72100 GASKET - carburetor flange - -« -« «« v et v ot v e 1
11 A 72073 CARBURETOR ASSY (Repairs see Page 17) « -« ¢ et oo e v v oo 1
12 192- 20 LOCKWASHER - 5/16" plated -« -+t vvvneeann ... 2
13¢ .113=. 103 BOLT - 5/16"x 1" N.C.hexhead - - « + « « « e ecc e vt et e aeennn 2
14 KO 275341 GASKET = aittHOTTix sis = & sio 8 5 s1 o o0 618 s s 6.8 & 58 8 o 6 s s o swis s 1
15 C 11545 INSERT = DrEatNer . . o s « o st s s o0 s o s s o 006 o o0 & a0 @ 0 o8 . |
16 A 70099 CLAMP - fueltank mounting . ...... 0. ...t enn.n 2
17 C 10483 TIE, BAR-ASSY IS o o o 1 0 0 sn's v 06 4 5 616 & o ims 5 % 6 86 & 50000 & 5800 1
18 A 72108 GASKET, fuel pump CcOVer .. ....... ¢yt e o eooooeons 1
19 KO 240282 COVER, fuel pump opening . . . ... ... . QUN V..ot . - |
20** 217- 200 NIPPLE - 1/8'" x 3/4" close brass « « [(*XN\\)+ + + e« s o s s oo -1
21** B 53256 FUEL STRAINER ASSY (Repairs P @ ............... 1
22*%x A 70103 a@ ............. 1

* Used on tractors after serial number 96083
** Used on tractors prior to serial number 9

Printed in U,S.A,

FITTING - fuel line, nylon. . . \ L
\ S

December 1972

1S



VI

®
| .9 P oo |I|||'l||...w.f/,-_v.,,

g SN
k T &
@@ M H /@
© V

/




CASE 120 GARDEN TRACTOR

FUEL STRAINER

REF. PART NO. DESCRIPTION REQ'D

B 53256 FUEL STRAINER ASSY + 6 « ¢ e e c 6 eccsvsnsvaconssososons 1
1* B 51980 COVER - fuel strainer - -« .« iiii oot 1
2 B 51978 CLAMP ASSY - wire and thumbnut. . . . ... ... ..o 1
3% B 51979 SIBENI .~ VALVES = is s o o0 s 5 01 55xs v si os 0 o ot o gloit oi ' ta ot 0 wile te e wiis:ie 1
4% B 51977 SCREEN = Stralners «.c s s sss 5 o6 o8 oo o a6 & o s 06 & #50 1
H* B 59393 GASKET «:StRainers s o o v s s & o' 55,6 9kt 16 s & o s1/6 = 5 800 & 5 o @i 1
6* B 51975 BOWL - Strainer « « « ¢ o ¢ ¢ o a0 e o 0 e v v v o ot oo oo o oo oo 1

A72073 CARBURETOR

A 72073 CARBURETOR ASSY ¢ v o oz cie s s 906 aiososssessesssiossass 1
15 A 172077 JET ASSY - high speed & idle adj. « .« v v e v vvenenenenn. 1
16 A 172076 SPRING S-4dle jebu i kb i o o o6 w6 a6 5 5 w06 5is bre s 2%ads o & 5 o 1
17 A 72085 SPRING - choke detent ball « « « ¢« ¢ ¢ v ¢ v 0 v 0t v o v v v o e e e 1
18  211- 3 BADLTL )= 1/8" gteeli v o o Beds ¢ v ¢ oi ot 55 5 o si0 6w siafos oo 1
19 A 72091 SCREW - #3-48 rd. hd. mach., brass .................. 4
20 A 72074 VALVE ASSY - choke disc ........
21 KO 200443 INLET NEEDLE & SEAT ASSY. ...
22 A 172102 GASKET - needle seat . . ...
23 A 72079 PIN - carburetor float .......
24 A 72078 FLOATASSY .+« v v v v v v e .
25 A 172081 GASKET - carburetor bo in,
26 A 72082 GASKET - carburetor bo%o
27 A 172080 BOWL - carburetor . . s
28 A 72084 NUT & GASKET ASSY - \BOW] = « o 5160 ts 56 siis 5 6icois & & oive & & 6006
29 A 72083 GASKET - bowe] o116 & v 3106 1 e et wlie e & iaUEE e 1 elierE Wi
30 A 72101 SEAT - high 1d1e i ASL AR A S
31 A 172075 SHAFT & LEV BY =choke ¢ i v vos coocimw s s s
32 A 172087 PLUG - 3/8"7E04050N « ¢ ¢ e e e e v o ew.
33 A 72098 . adjusting screw . . ... ... .5 s v T |
34 A 72099 g (lean—rich) ................... 1
35 A o 72090%T% 10 VADVWIRSEONOLI AISE <t o¥e o .orine s o 5o 5.5 s 06 & o sjte s s 5.6 6 1
36 A 72088 4 PLURNAYbD. body passage . « « o « e e e oo e e o B O O P |
37 A 72089 = SHAFRRS throttlelever........... S R 1
38 A 172097 9 (BEAYL/- throttleshaft ............ P e R R E e B 1
39 A 172094 RO ASSY = throttle Bhaft. . o « oo o o 56 « sroiein 5 s 56 5 5 60 » - |
40 A 72092 @ SCREW -idlestop. .« v . it e e e N ) 1
41 KO 200380 % SPRING - idle SCrew tension .« . . e . e e v v enennnn.. .1
42 SCREW - throttle dog clamp #8 x 1/2" N.C.fill. hd. .....1
43 LEVER = throttle. . . « s.50s s s 516 5 o o e I 1
44 SCREW ASSY - throttle lever ......... B LR R 1
45 BODY - carb. (Order A72073 Carb. AsSSy) + . ... PRI I 1
46 A 172103 KIT - carburetor repair « e« s s s s o oo o sne o o aie s Sms #s 1

* Used on Model 120 tractors with serial numbers below 9608301

Printed in U,S.A. December 1972

17






CASE 120 GARDEN TRACTOR

ELECTRICAL WIRING AND HARDWARE

REF. PART NO.

1
2

10474
10397
11249

11373
20346
10549
10461
129- 419
C 10472
KO 235197
129- 102
192- 20
113- 113
195- 520
KO 235203
A 70202
KO 235196
192- 21
113- 221
A 24572
A 11276
A 11275
187- 1102
KO 230722
KO 231281
192- 19
113- 1
KOA235095
M 20007
A 27251
A 21481
113- 101
192- 20
C 10836

aQarFr gaa

* Used on Mode

with serial g¢

** Used on@

120 tractor with serial nos. 9608237 through 9608450.

Printed in U,S.A.

&

‘l

DESCRIPTION
SWITCH - light
LIGHT - generator indicator (with leads)
SWITCH - ignition (incl, key and nut) (Keys not furnished--
must be made locally)
SWITCH - ignition (incl. key and nut)
KEY - ignition switch (for A11373 only)
HOLD-DOWN - battery
BOLT - carriage, battery positive . . . . . . .. oo vv v v oo
NUT - wing, battery positive. - « . « .« ettt i it e o
CLIP - wire holder
SUPPORT - starter generator adj.
NUT - 5/16" N. C. hex plated
LLOCKWASHER = 5716 Plated . « cve tre s o o o5 c s s 5 08 os o s s0 o
BOLT - 5/16" x 17%N.C. hexhd. plated. . « ¢ 0l %53 o v oo sos o o s
WASHER - 5/16' plain plated
BRACKET - adjusting, starter generator
STARTER-GENERATOR - Delco No. 11019,
SUPPORT - starter, generator S
LOCKWASHER - 3/8" plated. . . ...
BOLT - 3/8" x 7/8' N.C. hex hd. plat‘)
HEADLAMP - 12 volt A

........

................................

.........................

.........................

-----------------

..............
......

GASKET - retainer ring AN\ - N4 ¢ ¢« ¢« e e e ettt e v enecan

RING - headlamp retainer N\\N\-< « « « = e o+ e s e o e e e oeenon
SCREW - #6 x 1/2'" pan hd pmg ............... iy o
CONDENSER
COIL - ignition. . . . .
LOCKWASHER - 1/
BOLT - 1/4"x 1/,
CABLE - hi-ten
SPARK PLU

-------------------------

.............................

-v Zctor with serial nos. 9608001 to 9608237 and again beginning
08450 and up.

December 1972

19



20




CASE 120 GARDEN TRACTOR

ELECTRICAL WIRING AND HARDWARE

REF. PART NO.

34
35
36
37
38
39
40
41
42
43
44
45
46
417
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

Printed in U.S.A.

A 70221
187- 131
C 10470
C 10473
C 10471
C 10985
129- 409
10469
10588
10587
10590
10586
10589
10591
10592
10585
M 20164
KOA231533
KO 220297
173- 210
192- 18
KO 232535
KO 220174
187- 408
173- 224
193- ]
KO 220475
KO 220476
KOX 389-1
KO 275303

QaoaaQaaQaQan

DESCRIPTION REQ'D
REGULATOR - voltage Delco No. 1118988 - - « =« « - e e oo v v v oo 1
SCREW - 10" x 1, 2", self-tapping flat head - - - -+« --cc- .- 2
CABLE - battery - positive to solenoid =« « = = ¢ v e v e oo 0o e e 1
CABLE - battery - negative to ground « « = =« « = = e oo m oo e e e e 1
CABLE - solenoid to starter-generator = -« = ==+« s s o000 oo 1
WIRE ASSY - headlight to ground =« ¢ @« ss s e e s e ceseeeoneess 1
NUT - wing, battery negative =« = s ss e e s s e s wsie s me s an e 1
BOLT - carriage, battery negative « = =« « == r s o e o cemereee 1
WIRE - switch to headlights, 40" black = =« =+ = = s oo cem e 1
WIRE - reguiator to light switch, 10" yellow = = = =+ =« = oo oo e e 1
WIRE - regulator to solenoid, 4-3/4'" black: » = = ===+ s = o == 1
WIRE - regulator ground to solenoid, 7-1/4" white« « =« =« -« - - 1
WIRE - ignition switch to regulator, 6-1/2" red =« -+« -+« -+ 1
WIRE - ignition switch to solenoid, 10" blue « « » « =« ¢« s o v oo v e 1
WIRE - ignition switch to coil, 36" green « - « = « = = e e oo v e e e 1
WIRE - regulator field to generator field, 22-3/4" black -« - - - - 1
BATTERY - 12 volt « c - oo v e v e v o v

LEAD - breaker contact (incl. grommet
GROMMET - breaker contact lead
SCREW - #10-24 x 3/8" rd. hd., pla
LOCKWASHER - 3/16'" plated - -
COVER - breaker contact - <\

" Spl_f_tapping ............ Ik
8x1/4" N.C.rd. hd,- s« = s 220 1

December 1972

21



TN

_S\\\\\\.\\“
® & S
>




EF.

OO bW~

nill=c = [l it i Jil=v [l gl g gk G R

Pt

> P> o > T

126-

ART NO.
15106
72104
15087
25461
72039
72040
72038
15090
25423
72042
72048
16147
15079

92- 8
92-

17
16148
72043
72049
15077
25447
40736
40736
72041

111

D 32477

173-
192-

A

R

A

A

A 72047
Cc

192-

R

NSS
2317
18
72050
16170
25441
72046

13413

26

15105
NSS
NSS
NSS

©

Printed in U,S.A.

@E ’ACER - armature shaft, inner

CASE 120 GARDEN TRACTOR

A70202 STARTER-GENERATOR

DESCRIPTION

BOLT - thru (includes washer)
FRAME ASSY - commutator end
RING - bearing retainer
BEARING - commutator end ball
HOLDER KIT - ground brush
HOLDER KIT - insulated brush
BRUSH ASSY
ARM - brush pressure

SPRING - brush arm#%s : « « « o s s o-0s atisfocn s o oo o & o8 o
COIL ASSY = field RiHE « « « s o0 o 0 o6 a Bi0a s o 06 o o 5 808

STUD - armature terminal
BUSHING - insulated, armature stud
WASHER - armature stud
NUT - terminal stud 12-24 hex
LOCKWASHER - terminal stud #12

WASHER - insulated, field stud. . . . -+« c v v v v eve e

COIL ASSY - field, L.LH. -+ .+« e oo
STUD - field terminal
BUSHING - insulated, field stud - - -

INSULATOR - field cOil « -« =« -«
SHOE - pole, .............. @

SHOE - pole, « - « e o v v v v o s T\ N ) L
ARMATURE .......... X\o .............

KEY - Woodruff, armature /Q\g W= « =+ =+
SCREW -pole -« ... .. AT D e

BODY - starter gener
SCREW - 10-32 x 1/

RETAINER ASS

GASKET - bea ainer

---------------------------

rter - generator drive
ER - 11/16" plated

ER - grease (Order A72050)
- felt (Order A72050)

..................
................
....................
................
...................
.................
..............................

.......................

..................
..............
.....................
..................

........
.......

........
.........

..........

..........
..................
..................
.....
....................
....................

grmature shaft, driveend. . . .. ... o

December 1972

23



24




REF. PART NO.

L

1
3 A
4 25-
5 A
6 C
7 92-
8
9 13-
10 92-
A
12 F
13 A
14 A
15
16  25-
17 A
18  219-
19 ' A
20 A
21 A
22 A
23 A
24 A
25 A
26 A
27
28  211-
29

Printed in U,S.A.

129-

15282
70392
1510
70058
10364
4

501
644

6
70056
19645
72011
72012

NSS
1510
72014
14
72015
72013
72022
72017
72010
72021
72018
72020
NSS
9
NSS

CASE 120 GARDEN TRACTOR

STEERING GEAR

DESCRIPTION REQ'D

MEDALLION - steeringwheel ...............000..0... 1
RING ~ medallion betaining « s « s s o 516 5 o o0 5 o v 010 wre sl o .6 1
NUT - 578" NoF. NEXE ks oucisie o emes o sniie o sie lo fo s oe o osis o 8% 1
WHEREL; = STEETING « s o el & a6 5 % 510 5 5 siie 5 % o 500 5 o ggie il o 1
U=bolt = strg, gearmitels shiion. e to o dddie o m o & v o slieis « o 1
LOCKWASHER -~ 1/43 Dlated o« e s o« s ol o o 60 0 5 s 0 @ s i0ls o 500 2
NUT - 1/4" N.C.heX ACOTN . « « v v v v vt e et ee e e caeneennas 2
BOLT - 3/8" x 2-3/4" N.C. hex hd, plated ................ 2
LOCKWASBER=.3/8'"" plated « « « s s+ 55 v s o5 5 ¢ 516 5 o ol a5 o6 2
STEERING GEARIASSY .« o s v 0 5 6% o o sis o o siis « o #ive s o o's © o siie 1
STALG SVECLE. o 2¥s 45 20 10 0 010 5 o o w12 4 o siis o o wiia e @ oile w8 sisie o s 2
BEARING ~ spacer (NYION). . « s« s o v s sssosomsdossons 1
RETAINER ~DBEATING ¢ v s 5 v si v a o 5166 8 0 66 % 5 6 5 6o 6,610 ¢ & @ 1
HOUSING AND TUBE ASSY (Order A70056). .......... TR |

NUT - jam 5/8" N.F. hex

WASHER - bronze ..............
FITTING = b€ o8 s « 456 o o arste s 56

RETAINER -seal .............
LEVER & BOLT ASSY. . .......
STUD - adjusting . - v o « ¢ s ¢ o &

NUT - adjusting . . ......
PLUG - adjusting......
CUP - bearing. . .....
BALL - retainer asse

December 1972

25



26




CASE 120 GARDEN TRACTOR

FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D
1 25- 118 NUT - 1/2" N,C., hexplated « ++sccecvcecescccccsoncese 2
2 92- 8 LOCKWASHER = 1/2" SAE, plateds« « = s« s s 20 s o 500 s 0ie o o *2
3 C 12102 JOINT - ball, 1/2" ................................ 1
4 C 10247 ROD-draglink «+ccccccceeccecccccncccccnccccnns 1
5 113- 205 BOLT - 3/8" x5/8" NC hex« ««« <« ) 1
6 141- 6 PIN - tie bar and drag link <« ++* * Sife & % Sl m w We @ eTele e siisie w e 3
7| 132- 47 PIN - cotter, 1/8" X 7/8" ........................... 3
8 132- 73 PIN - cotter, 5/32" X 1-1/2" c s s cecccettsecncccecnen 2
9 195- 45 WASHER - plain, 3/4" < e+t eceeeeceetatnnannenene. 2
10 C 10209 AXLE - f1ONt * * = o * = oo o s ot ooeocenesnssnnennsnens 1
11 C 10240 SPINDLE - rlght hand « ¢ ¢« ¢ o o o ¢ o o o o e o o c a0 oo oo oo 1
12 C 10241 SPINDLE - left hand « « =« « oo e e e s o e e et oo v ecoeecccee. 1
13 C 10235 TIE BAR - spindles s s s oo sosnssssasnncasnnssnsnnans 1
14 219- 8 FITTING = lub@ * * * * = * s o ¢ s s o e oo oo ceeeoesscccescsecs 3
15 C 10501 PIN - axle pivot (See C10500 for tractor w/PTQ)+ + + + + =+« ++ - 1
16 192- 21 LOCKWASHER - 3/8' SAE
FRONT AND REAR WH

20 A 30064 BOLT - rear wheel lug - « « « - « - .

21 C 10314 BOLT - rear wheel lug - - - . & - @ .................. 10
22 A 70183 WHEEL - rear (For four bol S PeeeNac s s sy s 2
23 C 10263 WHEEL - rear (For five b A 2
24 A 70144 HUB - rear wheel, 4 hole_A\\ -)) <« « o« oo v IR I 2
25 C 10446 HUB - rear wheel, 5 holg =3~~~ - . ... ... P s T w w e o oD
26 A 70479 WHEEL - front « . . . QL .00 0 0t P o 2
27  219- 1 FITTING - lubrica BENDT oo v o o0 80055 S w B 2
28 132~ 73 PIN - cotter, 5/ 1/2" ....................... s 2
29 C 10552 WASHER - 3/4! 4" SPACET « « e o e s v e v s e s e nconons 2
30 A 70398 BUSHINGS, f¥0 Lt s aie s o sitois ol iwiinngnde ¥ viie G o o& o 4
31 C 10534 CAP - % OBIE WHBEL 3% = v ri7g wios @ » 255 S5 & 635 & $mo 2
32 195~ 45 WASH ' e e oo ceeeosoecssossocsssecsecsccssccsccsescss )
33 126- 28 KEY YUff  * s cccccccersecssssscocccasecccccco )

27

Printed in U.S.A. December 1972



28




CASE 120 GARDEN TRACTOR

PULLEY CLUTCH

REF. PART NO. DESCRIPTION REQ'D
1 C 10880 LEVER - clutch control - -« « .« v evie oo 1
2 C 10525 LINK - clitch CONtrol - = 5 <5 @ 5 5.6 & & @ 6% s 8.6 5 & 8 916 % % s & & o s 2
3 C 10487 KNOB = 1EVEE 5 o o s.6 5 5 618 5 5 n s o o 50 6 6 o 6 88 # o 06 & & 8,5 @ & a's 1
4 132- 24 PIN - cotter, 3/32" X 1,2« c c v vt v v i it ittt 2
5 C 10883 PIN-8afety - -« - cccveeveencatonscsscsnaronsensas 1
6 141- 2 PIN - clevis, 1/4" X 3/4" -« v v v vt ittt ei e 1
7 15- 512 BOLT - 5/16"-18 N.C. X 3/4" ¢« c c ¢ c e s oo cosnceccoscseoose 1
8 92- ] LOCKWASHER - 5/16" SAE . . . . . .ttt t ettt et et s et nones 1
9 25- 105 NOT — 5718 3B NI, «crnhs s 5 as B S Qa0 & RIS ENES s 56w ws 1
10 195- 17 WASHER - 1/4" pPlain « « = « o v o o o o it e et it e et eee e e e e 3
11 C 10311 CLUTCH - PTO "V" belt (Parts not serviced)i. . « - « -+« o o e oo 1
12 92- 6 LOCKWASHER = 3/8"SAE. - « v v vt v ettt v ieemeeeee e 1
13 13- 640 BOLT - 3/8" - 16 x2-1/2",hexhead. . . - .« .« oo 1

FRONT P TO (OPTIONAL)

15 C 10500 CARRIER - pivot and bearing = = * = * * O\ 1
16 C 10502 BEARING - sintered bronze -+« > = A\ ERE R LRSI 2
17 C 10503 SHAFT - PTOpulley **--c=**(f NN\ rccccerccccccacs 1
18 126- 22 KEY - Woodruff #13 SAE - = » (/N s * s 2
19 C 10504 PULLEY - drive = -+ =- = AN PJois s &8ss & osiimiis @ diisE m sy e o 1
20 C 10505 PULLEY - driven adjustatﬁ\xo- .....................
21 C 10506 WASHER - thrust- - - - -

22 C 10507 BELT - 3 V section 30:5\

23 192- 21 LOCKWASHER - 3/84(E

24  113- 205 BOLT - 3/8"-16

25 195- 522 WASHER - 3/8"

26  83- 56 SETSCREW -

O
O

¢
P

Printed in U,S.A. December 1972

29



30

- 28 y
\“'/,‘ _.'?‘ 6& bi 72
30 --% AT A \ 3
R R R 5
! N \~, at{'_\  \// \ s
® e
13 N 49
, AN
; e ( \ {
10;’)‘ b
9\\‘ ‘% | -
il \ 1
A )

-

% 24 14

o R A8 S g\
: 2 64 \ B WY
/)??\2 / f / \ : PR ) :
s 4 \ /'

-



REF. PART NO.

C 10486
1 C 11161
2 C 11219
3 35012
4 C 11220
5 C 11162
6 C 11163
7 C 11164
8 C 11165
9 C 11166

10 211- 5
11 C 11167
12 C 11168
13 C 11169
14 C 11170
15 C 111711
16 C 11178
17 13- 440
18  92- 4

19 C 11172
20 C 11173
21 C 11174
22 C 11175
23 C 11176
24 A 11538
25 C 11177
26 A 27287
27 C 11179
28 C 11180
29 C 11181
30 C 11182
31 C 11183
32 C 11184
33 C 11185
34 C 11186
35 C 11187
36 C 11188
37 C 11189
38 C 1122
39 C 111@
40 C 111

Printed in U,S.A.

CASE 120 GARDEN TRACTOR

TRANSMISSION
DESCRIPTION REQ'D
TRANSMISSION - Peerless - #2310 . . ¢« e vttt v v it v v 1
LEVER & HOUSING ASSY - shift (Incl. Nos. 2 thru '7) ......... 1
RING - Snap « «+ec oo S e B e e e e e e s e e 1
RING-quad ««ccooeeeeeenn o 6 s e s s e S e ® visie & s 1
PIN S3LOM. o o6 o 5 siyois s s ws 6 o 95 8 & 918 & & B e e e e e e e s 1
HOUSING - shift levere « « « « c ¢ ¢ ¢ e ¢ o0 0 0 o o sisie e sise . 1
KEEPER - shiftlever « « « « ¢ c ¢« .. SR T - S - 1
LEVER = Shift o« o oo o o 00 % 9 015 & & a0 & siie 5 & o @ & o 0w . 1
ROD ASSY - shift (Incl, Nos. 9thru 12 and 24)« « « « ¢« e e v v v v .. 1
SPRING =+ 5 o6 s o056 s 556 & 6% 8 S 5 B & e e e sl 8 2
BALL - cteele e oo v« R P P P -2
FORK - shifters s« o o6 ¢ 6 66« 060006 000es oo W wEe @& See e 8l -
ROD -58hifter: « ¢ s s 6 s s6c e s s s 00 aoeisae B8 @ Bdie @ s e s 8e o1
ROD ASSY - shift (Incl. Nos. 9, 10 11,14 and 24). « - ¢« = . .. RS |
ROD = Shifter « o c o v o o o o e oo voeonas oo 5 W apons o ke E e eie .1
AXT e v o sle e oid d dmeis s > 2 oin wiBleie m e iels e e &l s S e e el
WASHER -thrust « « « ¢ ¢ ¢ ¢ 0 0 o o & S A(BNN\o #1000 w. sxeie e o oe 42
SCREW - cap, hex head, 1/4"- 20x2 1/2 Y o ie vae s s e =4
LOCKWASHER - 1/4" ¢ v v v v v v . e a ke 4
GEAR - ring o s o cevecoccceee ........ 1
PIN =drive .. s « s6.6 s s o35 . @ ..... St ool
BLOCK - drive ....... o o QNG o o R S R I Y.
meON-bevel........\‘2...................2
SHAFT&GEAR-bra.ke.. %5n s o e el
RING-5Snap ........ o, ® PhA TS ks B @6 e s e e G
SHAFT & BEARING A - ion (Incl NOL 268) oo s 6055 s0s 5 sl
BEARING . . ¢ ¢ ¢ ¢« «/FO>>\\e ¢ « = ¢ o oneie 8 wlisje s e ieie s exiie o o1
GEAR CLUSTER cl. No. 28) ....... sllers o she s sishete e 1
BUSHING 3 I I VPSP ..3
STOP-shiét N S
GASKET agBNane v 5o W ‘e e e v ¢ wise s s s sl
GASKE shiftylever housing, . .. ... cocvveeeencne P |
RN (3rd and 4th) . oo e e e L.l
g (I1st,2ndand reverse). . .. ....eeeeeen. |
........ S i le s R RS e R e B S G e
S R o o |
CLUSTER ASSY - (Incl. No 28) i cisi s o656 eis e s ok
A A s ame @ we Sy |
SHAFT-input .............. G B1% B B R S R R 1
SPUR GEAR - input shaft . ............. e o

December 1972

31



32




CASE 120 GARDEN TRACTOR

REF. PART NO.

41
42
43
44
45
46
47

48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

Q Q.00 A8 0

C

83-

F

83-
221-
92-

oNoloNoNoXoNoNoNoNoNoNoNo k- Ko ko ek HoRoXo N -Xe)

TRANSMISSION
DESCRIPTION REQ'D
11201 WASHER - thrust. . . . .t . ittt it ittt e ettt et nee e 9
11192 SEAL & RETAINER ASSY - oil (Incl. No.45) .. ............ 9
11193 GEAR = OUEDUEE s o+ s 0 o o 1555 915 i & 66 5 o 508 & 5 5 6 % 58 % 5 s B 8B 1
11194 PINION -output - - - - - - ¢« e v e v vt v oioio ... I 1
11195 SEAL =001l ¢ 5 5 & = 515 % 5 516 % 5 56 5 0 550 GELE @ RS e 5 e e X Bie e e o 3
11196 HOUSING = aX1€ « =« ¢« o v vt ot et ettt ettt et et e e eeenns 2
11197 CASE ASSY - Transaxle (Inc, Nos. 54, 55, 57, and 63) . ....... 1
left Band = Feps. = o/ipi e 506 5 1o o o o v o s w ® e s s e W e s e % bie
11218 COVER ASSY - Transaxle (Incl. Nos. 54, 55, 57, 59 and 63) - - - - - 1
412 SCREW - socket head cap, 1/4"-20x3/4" .. ... ... ........ 9
53650 PINto dOWELs e 5he e o o o ofe o oo o o065 a5 66 osessiosssssons 4
514 SCREW - cap hex head, 5/16"-18 X 7/8". « « v v v v v v v v veun. 8
672 PLUG = magnetic drainifl s oo « o o6 o 5 a6 o 5 65 50 600 oie o o o
5 LOCKWASHER - split 5/16". v v v v v i et et e e e e e e et e e e e
11200 BEARING - needle . « ¢ vt v v it ittt ettt ettt et eeeeens
27999 BEARING - n€€edle « -« « e c e c e v ot ot eevececeensnencesnns
11202 BEARING - ball- « v o v v o v v et e e e vnn
11203 BEARING -needle -+« « « v v vt v o0 v 0w
11204 BEARING - balle« « c s 0 csooveions
12652 BEARING - needle
11206 SEAL-oil .. ...

11205 WASHER .- -....

11207 SHAFT & PINION: « « « « « « « X & 1
21491 BEARING - NEedle « « « « « « (£ O « ¢ v e e o e eeemenennnens 2
11209 SHAFT - reverse idler - «/_R3/. « . . .. o 5w slels 6 5 wis B E BE e 1
11210 SPACER - reverse idle % ........................ 1
112%1 IDLER & TOVOISe » s 77230\ = sl o s ls 55 oo o sle s s o 665 o 0.6 & & 1
11212 SPUR GEAR - (22 @ ............ it @ Blieie @ S W 8 6E B 6 1
11213 BEARING - thirust(C NN =" ¢ s« o5 c% % oe s ¢ 606 s 6 o 66eosees 4

11214 CARRIER ASS

11215 CARRIER

11216 BUSHIN

11208 "O" R D .
11223 WAS n@n ust .
10822 WAS hrust.
11224 P ipe . . ..
10487 - gear shift

S
<

Printed in U,S.A.

December 1972

33



34




EF. PART NO.

R

1 C

2 C

3 Cc

4 C

5 132-
6 195-
w0 C

8 129-
9 C
10 C
11 132-
12 92-
13 C
14 C
15 C
16  126-
17 192-
18 C
19 A
20  129-
21 C
22 126-
23  83-
24 C
25 C
26 13-
27  95-
28  92-
29  256-
30 13-
31 92-
32  95-

Printed in U,S.A.

CASE 120 GARDEN TRACTOR

CLUTCH AND BRAKE CONTROLS

10310
10774
10775
10773
24
103
10776
101
10794
10571
46

8
10750
10518
10519
24

19
10792
70418
101
10307
16

46
11284
10741
640

6

6

106
612

6

6

S
¢
P

DESCRIPTION REQ'D
PEDAL - footbrake and clutchs « ¢ ¢ o ¢ ¢ v e e o vcocoenwesoss 1
LINK - brake, front « . .« . oo v v ittt ittt i e 1
LINK - brake, Frear « « « c e e e o oo ottt ot o onencscccecess 1
LINK - brake, 10CK: « « « c e c o e e e vttt eetenccccoccccees 1
PIN - cotter, 3/32" X 1/2"c c c s e st e v neincoconnonscnnaes 3
WASHER ‘= flat, 5/16%: s s s v.o% 576 o5 5 sibin s o 0o s aloils piaseis o s 5
NUT - brake, 1OCK o « oa & o wis &, 0 B wiis & % sliae & w16 @ 5 sile s W eie @ e » 1
NUT - hex,brake adjusting « « « « e ¢ ¢ ¢ e ccoeeoecoeeccenscs 2
BELLCRANK -clutch control « - . : s cc o s ceo00e0cccosocsss 1
NYLINER - 1/2" LD, X 9/16" O.D. « - ¢« c s oot e s v osececnnas 2
PIN - cotter, 1/8" X 3/4" ¢ ¢« e o e ceceeeseennn
WASHER - flat, Q/16Me s st aecanctacrcarnsotessooecenn
SPACER -bellcranke « « « ¢ ¢« c ¢ ¢ ¢ s o c 60 6 e 0o 0o0ccooosocesocseese
LINK - clutch pedal ...............................
LINK - clutch « « « ¢« ¢ ¢ ¢« « « ® e o s e s 0 s 00 e s e e e e e e e e s e e e e
PIN - cotter, 3/32" X ]_/2" ...........................
WASHER - flat, 1/4™ ¢« c e et v eaeecoans
EYEBOLT: « « ¢+ o« o oo aeveans
SPRING - clutch » ¢ ¢ ¢ ¢« e e e ¢ ¢ 0 0 0 oo o

NUT - 1/4"-20, hex plated- - - -
DRUM = Drakeeis s o so e w o (s & ® s
KEY - Woodruff #9. « -« - ¢« . . .
SCREW - set, 1/4"-20 x 3/8" ¢
BAND - brake « « « ¢« c ¢ s ¢ o @
BUSHING - brake band sup
BOLT - 3/8"-16 N.C. x
WASHER - flat, 3/8" . K
LOCKWASHER - 3/8'
NUT - 3/8"-16, h

BOLT - 3/8" x
LOCKWAS

WASHER\ T aiie 10 o misiie @ o siie & sile @ B e e o8& B A

.........
----------
------------------
......................

-----------------------

December 1972

35



36




CASE 120 GARDEN TRACTOR

ENGINE TO TRANSMISSION BELT ADJUSTMENT

REF. PART NO. DESCRIPTION REQ'D
1 C 10718 BRACKET - DEIt AdJUSENE « « » « « « « e v v v v e evnenneennennnn 2
2 113- 250 BOLT - 3/8"-16 x 2-1/2", belt adjusting. - - « - « e e v v v v v v nn 2
3 13- 618 BOLT = 3/8"-168 X 1=1/8" + e v v oo oo enunoecnneennnesons 5
4 95- 6 WASHER - flat, 3/8” .............................. 1
5. 92- 8 LOCKWASHER = 3/8". v o5 s s eii oottt o o v o endooss 5

TRANSMISSION BELT DRIVE

1 C 10409 BRACKET = 10180 « 5 5 00n 5 o 00 0 st e aiohis it a0 0 o 618 & 4 60 o ¢ 1
2 C 10463 SHEAVE - idler; 4" OD: s ¢ s 6 sms s oo s onissseccsaossnsaos 2
3 13- 820 BOLT - 1/2"x 1-1/4", idler mounting « « « « « « ¢ e e v v v v vt 2
1 131- 354 NUT 2:1/2", hex, idler vaotunk By « +™ « o o« o % o 0d v o aus 5 50 % 60 2
5 C 10551 BUSHING - idler, sheave . .. .. O 2
6 C 10425 SHEAVE - 6" (on C11190 transmission shaft) . ............. 1
7 126- 16 KEY = Woodruff #9 . ¢ 5% o s a1 ™ %hs o o 605 & o 5.6 & 6 6.6 5 s s 4 dee
8 C 10389 BELT = 768-1/8" & iak s w0l srosathe s oo & & s % 5 5 i wos s & 506
9 C 11259 GUARD/S-DEIE + ooa o oo 0 Peie o 0 ortelumiee s

10 187- 1014 SCREW - 1/4" x 1/2" self-tapping. . . .

11 13- 612 BOLT - 3/8"-16 x 3/4'", hex head . ., R

12 92- 6 LOCKWASHER -3/8". ... ..o

Printed in U,S.A. December 1972



38

CAUTION: ALWAYS PLACE TRANS-
\ MISSION OR SPEED CONTROL IN
NEUTRAL TO START ENGINE.

IGN.

LIGHTS

OFF

ON
PT0




REF. PART NO.

28
29
30
31
32
33
34

Printed in U,S.A,

C
C
Cc
6
131-
&
(6:
Cc
C
175-
192-
129-
C
C
C
C
129-
192-
115-
115-
131-
111-

P00

10421
11636
11637
10433
351
11635
10380
10393
10394
400
19
101
10423
10489
10490
10424
102
20
103
104
176
207

11672
11673
10930
10934
10936
11647
70234

CASE 120 GARDEN TRACTOR

SEAT,.FENDERS AND TOOL BOX

DESCRIPTION REQ'D
SEAT -assembly . . . . . ..ot vt it i it e e . 1
CUSHION = $€ats.c s o « 0.6 @ siits & 5 o o o o o oiie 0 o o6 o o 8110 o o6 1
PAN = 8€at « cnils v v & o 5 i s iods s & % 5 o % ope s 66 Ww 0 6 & 1
MOUNTS —S€aAt » o5 » 6486 & 568 & & $ 65 & 66 5 &6 & 5.6 5 & 66 & @ .8 3
NUT = 5/161=18 NoCiuiFs ae oo sio 05 wm m 5 = & sis o s @ o 806 o & s 3
CUSHION -backrest =« «c oo o eeeeoe. .voeosoosscsocoeon 1
SUPPORT = SEAL": is.55 5% o 1% @ 5 6,6 5 5 6,8 & 5 .0100 < 0 o v 5 016 6 o o6 o o 8 1
FENDER ~ cight hand < « c s s s s s e vie o 0 s s @ik @ oo ms s« 5o 1
EENDER.AIeTt hantd « « « s 5 o o wr o s 0 5 o161 o 0105 o 5 reis 18 siis % 96 1
SCREW - 1/4"-20x 1/2"trusshead - « « « e e v+t ettt v nnonn 10
LOCKWASHER - 1/4" SAE, plated -+« v v v v v v v v v iinn e 10
NUT - 1/4"-20 N.C., fl. head wge» swss s ms o e v sios o sm 55 0m 5 50 10
STUD =100l hox: 1atch s e « oMo % siis = o wie o o o8 & & o6 & % & T |
WASHER - stud retainer « « « ¢ ¢« v o v o v o v o 0 o e o v o v v PR |
RECEPTACLE - studclip-on  « « .« e v vttt i v it e vt v e e vnn 1
DOOR ~tool. DOR. « siv 5,95 s 6 5 6% % 6.6 65 95 & 5 6 & o 56 3 5§ 5 % 58 1
NUT = 5/8"-18 N.C., fl. hd., plated « . « « « f/mN s = o« s s 55 6 s 5
LOCKWASHER - 5/16" SAE, plated. - « «{™NNe ¢ ¢ ¢t v v v vw .. 5
BOLT - 5/16"-18 x 3/4'" rd. hd., plate A AN T Y L LN £
BOLT - 5/16"-18 x 1/2"" rd. hd., pl @ ............... 5]
NUT - 5/16"-18 N.C. Gripco, plate@ ................. 1
BOLT - 5/16 - 18 x 2" rh, sq k 0 .............. ;3

DECAL - right hang
DECAL - left haid

December 1972



a0




EF

SolicIEN Ie S Y N U )

Printed in U,S.A.

. PART NO.,
C 14024
C 10349
C 10414
A 24526
131- 138
182- 509
193- 9
C 10370
Cc 1037
C 10408
C 10596
C 10360
C 10361
C 11534
NSS
C 10483
193- 8
173- 207
25- 104
C 11533
113- 3
C 10283
15- 514
25- 105
92- 5
c 11027
C 11582

CASE 120 GARDEN TRACTOR

HOOD.FRAME AND GRILLE

DESCRIPTION REQ'D

GRIELE : o = 58 < & o ) P A 1
BRACKET - grille mounting « « = =« e e ceveeeenneeo... 2
PANEL - grille =« c ¢ oo e o oo e e tene ottt eannneenn. 1
MEDALLION - radiator grille « « ««««+ .. AR AR R 1
NUT - 1/4" Timmerman ==« s« s e o coeseacesonnnncenss 2
SCREW - 5/16"-18 x 1" pan head, Phillips .+« +« « ¢« .. )
LOCKWASHER - 5/16" SAE external tooth« « « e ¢ e e v v v oo 2
PANEL - front, side, right hand « « « « ¢« ¢« ¢ v 0 0 v v 0o ae seeeee 1
PANEL - front, side, left hand« =+ « ¢« - « RS R 1
PANEL - rear, Side ® ¢ ¢ ¢ ¢ e e o e e e e e e ee e eecs e eeenee e 2
SCREW - #10 Phillips pan head <+« -« - L I I R A 10
HOQOD s 56 o o o0 & s3s e & m e 5 Seie 8 % e @ Ee R e DI i
SCREW - 1/4"-20 x 1/2" lock, plated « «+ =+« -« I I 2
BUSHING ' o oo » o'siels 5 sieie o 0 o o o s siis @ wiee s W el e el § E 2
CUSHION - rubber, hood « « « ¢« ¢ ¢ ¢ e e et e e v vaneneceaanann 1
BRACKET - fuel tank mounting ........ © o e s e 0 s e e 0 0o 1
WASHER - 1/4" Shakeproof. .......... s s e e s e s essee 3
SCREW - 1/4" x 5/8'" rd. hd. machine « - « I IR I |
NUT - 1/4" NC, zinc plated s e s 0000 s D I I I SR |
SPACER-nylon-------------- ceecesaeneaea?
BOLT_1/4"-20x3/4"p1ated..- A @ e 0o e es s s 00 0]
FOOTPAD = o o 6.5 5 w6 o 5o @ e Bale w @ ee e aeE e e e D
BOLT - 5/16" x 7/8'" NC, rou < OO i o See w8 D
NUT - 5/16" « = s e e eeseen NP 5o u sisie o sl @ aime s sies s D
LOCKWASHER - 5/16' S 2
FRAME-instrumentp © e e cccesccssesessscsssecne ]
linere e eseceececececocnceassl

CHANNEL - instrumfz a
o @5

December 1972

41



42




CASE 120 GARDEN TRACTOR

IMPLEMENT LIFT

REF. PART NO. DESCRIPTION REQ'D

1 C 10343 LEVER - implement lift- =« ==+ s e s v eeneoneennennneen. 1

2 C 10336 PAD - lift lever =+« =+ - » - 0 R S N LR | O ¥ 1

g C 10338 ROD - lift lever + + - e+ s e e o oeooecosconsocsnsscocass 1

4 C 10342 LEVER - pivot # + + + ¢ s s s e v v oo oonnnnn ole ® wiie @ wiwe @ i 1

5 C 10347 ROD - depth adjusting + » =+ =+ + s+ eesreeereeneennnnnn. 1

6 C 10356 BUTTON - thumb =« = » + = =« » « NS S AT iis 98BS S 5 © e s S 1

7 C 10482 SPRmG’ compressiOn e ® 6 o 6 6 6 s s 8 0 s s s 0 s 0 00 e e e e e e e e e 1

8 C 10485 PIN - spiral, 1/8" X 3/4" « = e e v v v v e ennneeennennnnn 1

9 138- 2007 PIN - spiral, 1/4" X 1=1/4"e « « + + c o s oo eeeeeennnnnnnnnn. 1

10 129- 410 NUT - wing =« + =+« « + SRINE e o ofis 5 7es wbee o bl s o wE S ee - s 1

11 195- 45 WASHER - 13/16 SAE, plajn « -+ = =+ ¢ s ceoesoneencenenns 1

12 15- 612 BOLT - 3,3 16 x3/4"N.C.hexhead = -+cc-ccecccceccccn. 2

13 92~ 6 LOCKWASHER - 3/8" SAE # ¢ e e e oo e e s s e s s s 0 e s s e e e 2
DRAWBAR AND TOW HITCH

1 C 10449 DRAWBAR - hitch . . - 30005 ¢ e d' o si0 @ olale

2 15- 816 BOLT =1/2" 24" NJC.JHEX .o &0 e o e

3 92- 8 LOCKWASHER - 1/2" . ... .. ol olp

4 15- 836 BOLT - 1/2" x 2-1/4" N.C., hex .

5 25- 108 NUT « 472" NJC,, HOX .0l s »i0 0 = »

Printed in U,S.A.

December 1972

43



44

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

35012 31 3 A 72073 15 11 C 10356 43 6

40035 9 20 A 72073 1% - C 10360 41 12

40035 11 28 A 72074 17 20 c 10361 41 13
A 10326 13 55 A 72075 17 31 ® 10364 25 6
A 11373 19 3 A 72076 17 16 C 10370 41 8
A 11275 19 21 A 72077 187} 15 (¢ 10371 41 9
A 11276 19 20 A 72078 17 24 6 10372 5 2
A 11538 31 24 A 72079 17 23 C 10380 39 6
A 12652 33 59 A 72080 11 27 (@ 10389 37 8
A 20346 19 4 A 72081 17 25 @ 10393 39 7
A 21481 19 30 A 72082 17 26 C 10394 39 8
A 24526 41 4 A 72083 17 29 C 10397 19 2
A 24572 19 19 A 72084 17 28 (e 10408 41 10
A 25423 23 9 A 72085 17 17 C 10409 37 1
A 25441 23 31 A 72087 17 32 C 10414 41 3
A 254417 23 20 A 72088 17 36 (& 10421 39 -
A 25461 23 4 A 72089 17 31 6! 10423 39 12
A 27251 19 29 A 72090 17 35 C 424 39 15
A 27287 3l 26 A 72091 17 19 C 5 37 6
A 27999 33 55 A 72092 17 40 427 13 33
A 30064 27 20 A 72094 17 39 L\ 0433 39 3
A 40736 23 21 A 72095 17 44 < 10446 27 25
A 40736 23 22 A 72096 17 10449 43 1
A 70056 25 - A 72097 17 © C 10461 19 6
A 70058 25 5 A 72098 17 C 10463 37 2
A 70090 5 5 A 72099 (§ 10469 21 41
A 70099 15 16 A 72100 C 10470 21 36
A 70100 15 3 A 72100 c 10471 21 38
A 70103 15 22 A 72101 e 10472 19 8
A 70144 27 24 A C 10473 21 37
A 70183 27 22 A C 10474 19 1
A 70202 19 15 A c 10479 15 1
A 70205 13 16 A C 10482 43 7
A 70221 21 34 A C 10483 15 17
A 70234 39 34 C 10483 41 16
A 70392 25 3 Cc 10485 43 8
A 70398 21 30 > C 10486 31 -
A 70418 35 1 @Q @ 10487 29 3
A 70479 27 B C 10487 33 76
A 72010 25 B & 10489 39 13
A 72011 25 B C 10490 39 14
A 72012 25@ B c 10492 13 1
A 72013 25 20 B C 10500 29 15
A 72014 25 17 & c 10501 27 15
A 72015 25 19 E C 10502 29 16
A 72017 25 22 C G 10503 29 17
A 72018 25 25 (& 10241 217 12 C 10504 29 19
A 72020 25 26 € 10247 27 4 C 10505 29 20
A 72021 25 24 C 10263 27 23 C 10506 29 21
A 172022 25 21 C 10283 41 22 C 10507 29 22
A 72038 23 T C 10307 35 21 C 10518 35 14
A 72039 23 5 C 10310 35 1 C 10519 35 15
A 72040 23 6 C 10311 13 15 C 10525 29 2
A 72041 23 23 c 10311 29 11 C 10534 27 31
A 72042 23 10 C 10314 27 21 C 10549 19 5
A 72043 23 17 c 10336 43 2 (& 10551 3 5
A 72046 23 32 C 10338 43 3 C 10552 27 29
A 72047 23 33 (& 10342 43 4 C 10571 35 10
A 72048 23 11 C 10343 43 1 C 10585 21 49
A 72049 23 18 C 10347 43 5 C 10586 21 45
A 72050 23 29 C 10349 41 2 c 10587 21 43



NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. No.
C 10588 21 42 C 11196 33 46 KO 231052 13 49
C 10589 21 46 cC 11197 33 47 KO 231281 19 24
C 10590 21 44 C 11200 33 54 KO 231355 13 64
C 10591 21 47 C 11201 33 41 KO 232535 21 55
C 10592 21 48 C 11202 33 56 KO 232770 7 28
C 10596 41 11 C 11203 33 57 KO 235003 9 11
C 108657 15 6 C 11204 33 58 KO 235004 9 7
C 10678 15 8 C 11205 33 61 KO 235007-S ¢! 14
C 10718 37 1 C 11206 33 60 KO 235007-S 11 10
C 10741 35 25 C 11207 33 62 KO 235008 7 15
C 10750 35 13 C 11208 33 72 KO 235010 7 19
C 10773 35 4 C 11209 33 64 KO 235011 7 18
C 10774 35 2 Cc 11210 33 65 KO 235025 11 16
C 10775 35 3 £ 11211 33 66 KO 235025 11 52
C 10776 35 7 Cc 11212 33 67 KO 235026 11 17
C 10792 35 18 Cc 11213 33 68 KO 235047 7 9
C 10794 35 9 Cc 11214 33 69 KO 235048 7 6
C 10822 33 74 C 11215 33 70 235048 11 51
C 10836 19 33 C 11216 33 7 35052 13 7
C 10880 29 1 C 11218 33 48 35053 7 21
C 10883 29 5 C 11219 31 2 (} O 235054 13 14
© 10930 39 30 C 11220 31 KO 235062 11 31
C 10934 39 31 C 14222 31 3@ KO 235084 13 52
C 10936 39 32 C 11223 33&@<> KO 235085 13 51
C 10985 21 39 & KO 235086 13 50
C 11027 41 26 C KO 235117 7 8
Cii 11181 31 1 C KO 235118 7 7
C 11162 31 5 e KO 235125-S 11 11
C 11163 31 6 C KO 235125-S 13 62
C 11164 31 7 C KO 235175 11 2
C 11165 31 8 C KO 235196 19 16
C 11166 31 9 & KO 235197 19 9
C 11167 31 11 KO 235203 19 14
C 11168 31 12 X KO 235207 13 6
C 11169 31 13 KO 235277 13 56
C 11170 31 14 KO 235278 13 57
cy . 1117 31 CQ C 11637 39 2 KO 235287 9 2
cr <1317 31 C 11647 39 33 KO 235288 9 16
Cc 11173 31 C 11672 39 28 KO 235289 9 16
Cs 11174 3 C 11673 39 29 KO 235290 9 16
c 11175 @22 C 12071 5 1 KO 235353 11 20
C 11176 @ 23 C 12102 27 3 KO 235353 11 53
cs 11177 25 C 13413 23 34 KO 235368 13 5
C 11178 31 16 C 14024 41 1 KO 235417 11 45
c 11179 31 27 D 32477 23 25 KO 235476 13 58
C 11180 31 28 F 19645 25 12 KO 235494 13 41
C 11181 31 29 F 53650 33 50 KO 235495 13 45
C 11182 31 30 KO 200380 17 41 KO 235526 9 13
C 11183 31 31 KO 200443 17 21 KO 235572 9 8
C 11184 31 32 KO 220297 21 52 KO 235573 9 17
C 11185 31 33 KO 220174 11 49 KO 235603 13 30
C 11186 31 34 KO 220174 21 56 KO 235631 7 10
C 11187 31 35 KO 220475 21 60 KO 235656 11 4
C 11188 31 36 KO 220476 21 61 KO 235680 13 31
C 11189 31 37 KO 230011 7 20 KO 235757 11 29
C 11190 31 39 KO 230170-S 7 16 KO 235757 11 54
c 11191 31 40 KO 230170-S 11 9 KO 235810 11 5
C 11192 33 42 KO 230265-S 7 29 KO 235810 11 55
C 11193 33 43 KO 230722 19 23 KO 235818 11 35
C 11194 33 44 KO 231032 7 5 KO 235826 1 14
C 11195 33 45 KO 231032 11 50 KO 235826 7 14



46

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235900 13 39 R 16147 23 12 13 12
KO 235950 11 23 R 16148 23 16 41 21
KO 235951 13 11 R 16170 23 30 11 19
KO 235954 11 38 R 21491 33 63 13 3
KO 235955 1R 4 W 5063-S 9 21 19 31
KO 240013 7 21 W 5063-S 11 41 15 13
KO 240282 15 19 19 12
KO 270889 11 3 217 5
KO 271077 11 1 13- 440 31 17 29 24
KO 275066 7 26 13- 612 35 30 11 14
KO 275067 7 26 13- 612 37 11 11 33
KO 275143 7 4 13- 618 3N 3 11 40
KO 275144 7 11 13- 640 29 13 19 18
KO 275220 7 3 13- 640 35 26 37 2
KO 275303 21 63 13- 644 25 9 39 18
KO 275341 5 10 13- 820 37 3 39 19
KO 275341 11 58 15- 420 13 42 11 25
KO 275341 15 14 15- 512 29 7 35 22
KO 275690 13 48 15- 514 41 23 3% 4
KOA 536 5 3 15- 612 43 12 29 18
KOA 231533 21 51 15- 816 43 2 35 16
KOA 235095 19 27 15- 836 43 4 27 33
KOA 235100 5 1 25- 104 1 23 24
KOA 235139 9 10 25- 104 13 13 53
KOA 235139-10 9 18 25- 104 41 129- 101 35 8
KOA 235256 13 59 25- 105 29 129- 101 35 20
KOA 235327 7 22 25- 105 129- 101 39 11
KOA 235569 9 15 25- 106 29 129- 102 19 10
KOA 235571 9 15 108 5 129- 102 39 16
KOA 235611 9 6 118 1 129- 409 5 2
KOA 235616 9 15 22 5 5 129- 409 21 40
KOA 235646 7 25 5 4 129- 410 43 10
KOA 235711 9 22 m 25 16 129- 419 19 q
KOA 235737 11 8 11 13 129- 501 25 8
KOA 235743 13 61 0 5 4 131- 138 41 5
KOA 235747 11 6 46 35 23 131- 176 39 20
KOA 236303 11 7 56 29 26 131- 351 39 4
KOX 22-35 9 1 412 33 49 131- 354 37 4
KOX 25-55 13 514 33 51 132- 24 29 4
KOX 25-67 13 4 1 2 132- 24 35 5
KOX 25-71 9 4 25 7 132- 46 35 11
KOX 119-16 9 6 4 31 18 132- 47 27 7
KOX 119-16 11 37 5 5 3 132- 173 217 8
KOX 271-30 9 24 5 29 8 132- 73 21 28
KOX 271-30 11 34 5 33 53 138- 2007 43 9
KOX 293- 4 11 12 6 25 10 141- 6 27 6
KOX 293- 4 13 60 92- 6 29 12 169- 77 17 42
KOX 366- 1 9 23 92- 6 35 28 173- 207 41 18
KOX 379 6 5. 19 92~ 6 35 31 173- 210 21 53
KOX 379- 6 11 o7 92- 6 37 5 173- 215 15 4
KOX 379- 6 11 47 92- 6 37 12 173- 224 21 58
KOX 389- 1 21 62 92- 6 43 13 173- 237 23 27
Lyv 15282 25 1 92- 8 21 2 175- 400 39 9
M 20007 19 28 92- 8 35 12 175- 436 13 10
M 20164 21 50 92- 8 43 3 177- 131 5 7
R 15077 23 19 95- 6 35 27 177- 131 13 37
R 15079 23 19 95- 6 35 32 182- 509 41 6
R 15087 2 3 95- 6 37 4 187- 131 21 35
R 15090 23 8 111- 207 39 21 187- 408 21 57
R 15105 23 36 113- 1 19 26 187- 1008 13 29
R 15106 23 1



NUMERICAL INDEX

a7

~ 221- 672

_ PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
187- 1014 37 10
187- 1102 19 22
192- 8 23 14
192- 17 23 15
192- 18 5 8
192- 18 13 54
192- 18 21 54
192- 18 23 28
. 192- 19 11 18
192- 19 13 2
192- 19 13 9
192- 19 13 13
192- 19 13 46
192- 19 19 25
192- 19 35 17
192- 19 39 10
192- 20 15 12 4@
192- 20 19 11 N
192- 20 19 32 <::>
192- 20 39 17 Q;;»
192- 21 11 15
192- 21 11 24 <§§§§> <o
192- 21 11 32 <::>
. 192- 21 11 39
192- 21 19 17 Qé%zb
N 192- - 21 27 16
192- 21 29 23 <;£§>
192- 26 23 35
193- 5 21 59 X @
193- 8 41 17
193- 9 41 7 §3§§§>
193- 170
195- 17
195- 45
195- 45
195- 45
195- 103
- 195- 512
195- 515
195- 515
195- 520
195- 522
195- 545
205- 27
211- 3
2li= 5
211- 9
214- 103
217- 200
219- 1
219- 8
__219- 14
\ 221- 2



T




